

Test Certificate

COMPANY	MONTAJES ELECTRONICOS DORCAS S.L.
ADDRESS	José Serrano, nº 6 46392 SIETE AGUAS (Valencia)
CERTIFICATE No.	12682.1

FEATURES OF THE SAMPLE

Box Strike installed in a simple metallic door EI₂-120 with reference of «**Abrepuertas Dorcas serie 52**».

TEST

Fire resistance test according to UNE-EN 1634-1:2000 (*)₁, being based also on the norm UNE-EN 1363-1:2000 (*)₂.
(Classification according to UNE-EN 13501-2: 2004)

(*)₁ Fire resistance test for door and shutter assemblies. Part 1: Fire doors and shutters.

(*)₂ Fire resistance tests. Part 1: general requirements.

RESULT

CLASIFICACION: EI₂ 120

DATE 07th of February 2006

This document is not valid without the test report in which the results obtained in each test are shown.

The results obtained in these tests only refer to the sample(s) analysed at this centre on the date shown, and do not involve a sample referring to production quality.



Signed: Asier Maiztegi
Construcción Dept. Manager